IN THE UNITED STATES DISTRICT COURT
FOR THE NORTHERN DISTRICT OF IOWA
WESTERN DIVISION

)
BOARD OF WATER WORKS TRUSTEES)
OF THE CITY OF DES MOINES, IOWA, ) NO.: 5:15-cv-04020

Plaintiff
VS.

SAC COUNTY BOARD OF
SUPERVISORS AS TRUSTEES OF
DRAINAGE DISTRICTS 32, 42, 65, 79,
81, 83, 86, and CALHOUN COUNTY
BOARD OF SUPERVISORS and SAC
COUNTY BOARD OF SUPERVISORS AS
JOINT TRUSTEES OF DRAINAGE
DISTRICTS 2 AND 51 and BUENA
VISTA COUNTY BOARD OF
SUPERVISORS and SAC COUNTY
BOARD OF SUPERVISORS AS JOINT
TRUSTEES OF DRAINAGE DISTRICTS
19 and 26 and DRAINAGE DISTRICTS 64
and 105.

COMPLAINT

Defendants.

(N’ N’ N N N N N N N N N N N N N N N N N N

Plaintiff, Board of Water Works Trustees of the City of Des Moines, lowa submits its
[...]
City include 05482500, North Raccoon near Jefferson, lowa draining 1,619 square miles,
05483600 Middle Raccoon River at Panora, lowa draining 440 square miles, and 05484500,
Raccoon River near Van Meter, lowa, draining 3,441 square miles.

http://maps.waterdata.usgs.gov/mapper/index.html?state=ia

11

Case 5:15-cv-04020-DEO Document 2 Filed 03/16/15 Page 11 of 52


http://pubs.usgs.gov/fs/2009/3020/
http://waterdata.usgs.gov/nwis/inventory/?site_no=05482300&agency_cd=USGS
http://maps.waterdata.usgs.gov/mapper/index.html?state=ia

59.  Overall land use in the Raccoon River watershed is predominately agricultural
consisting of corn and soybeans. Row crop land use comprises 85% of the land area in the North
Raccoon River with 77% of row crop ground tile drained above Sac City while 61% of the area
in the South Raccoon River is row cropped with 42% tile drained above Redfield. Water Quality
Improvement Plan for Raccoon River, lowa; lowa Department of Natural Resources Watershed
Improvement Section; K.E. Shilling and C.F. Wolter (2008), available at

http://www.epa.qgov/waters/tmdldocs/IARaccoonRiverBasinTMDL.pdf

60.  The Raccoon River watershed is also characterized by intensive livestock
production, with a total of 135 cattle feedlots and 424 confinement operations distributed across
the watershed. Water Quality Improvement Plan for Raccoon River, lowa; lowa Department of
Natural Resources Watershed Improvement Section; K.E. Shilling and C.F. Wolter, (2008).

61. Land applied manure generated by the livestock operations is a contributing
source of nitrate and phosphorous in the watershed, minor nutrient inputs to the watershed occur
from cattle grazing on pasture. Water Quality Improvement Plan for Raccoon River, lowa; lowa
Department of Natural Resources Watershed Improvement Section; K.E. Shilling and C.F.
Wolter (2008) (internal citations omitted).

62. In 2009, the lowa Department of Natural Resources (the “IDNR”) identified three
segments of the Raccoon River as impaired by nitrate-nitrogen and established a Total Maximum
Daily Load (“TMDL”) target for nitrate in the Raccoon River at 9.5 mg/l to meet water quality
standards.

63.  The Raccoon River also appears on lowa’s 303(d), 33 U.S.C. § 1313(d), list of
impaired waterways under the CWA.

64.  There are at least seventy-seven (77) entities in the Raccoon River watershed with

12

Case 5:15-cv-04020-DEO Document 2 Filed 03/16/15 Page 12 of 52


www.epa.gov/waters/tmdldocs/IARaccoonRiverBasinTMDL.pdf

NPDES permits. These sources include municipal, industrial, semi-public, sanitary district
stormwater, agricultural, and operational permits. Water Quality Improvement Plan for Raccoon
River, lowa; lowa Department of Natural Resources Watershed Improvement Section; K.E.
Shilling and C.F. Wolter (2008).

65.  These permitted point sources “do not contribute substantially to the nitrate
impairment at Des Moines Water Works.” Water Quality Improvement Plan for Raccoon River,
lowa; lowa Department of Natural Resources Watershed Improvement Section; K.E. Shilling
and C.F. Wolter, at p. 45 (2008).

66. The IDNR estimates that during periods when nitrate levels in the Raccoon River
exceed 9.5 mg/L sources that are currently unpermitted contribute 89.7% nitrate while permitted
entities contribute only 10.3%. Water Quality Improvement Plan for Raccoon River, lowa; lowa
Department of Natural Resources Watershed Improvement Section; K.E. Shilling and C.F.
Wolter, at p. 45 (2008).

67. Despite lowa occupying less than 5% of the Mississippi River drainage basin,
average annual export of nitrate from surface water in lowa is estimated to range from
approximately 204,000 to 222,000 Mg. or 25% of the nitrate that the Mississippi River delivers
to the Gulf of Mexico. K. E. Schilling & R.D. Libra. The relationship of nitrate concentrations in
streams to row crop land use in lowa. J.Environ. Qual. 29, 1846-1851 (2000).

68.  Nitrate-nitrogen export from the Raccoon River Watershed is among the highest
in the United States with annual yields at 26.1 kg/ha/year which ranked as the highest loss of
nitrate out of 42 Mississippi subwatersheds evaluated for a Gulf of Mexico hypoxia report and
contributes to impairment of downstream water quality. D.A. Goolsby, W.A. Battaglin, B.T.

Aulenbach, and R.P. Hooper.” “Nitrogen input to the Gulf of Mexico, ” J. Environ.Qual. 30,

13

Case 5:15-cv-04020-DEO Document 2 Filed 03/16/15 Page 13 of 52



329-336 (2001); D.A. Goolsby, W.A. Battaglin, G.B. Lawrence, R.S. Artz, B.T. Aulenbach, R.P.
Hooper, D.R. Kenney, G.J. Stensland. Flux and sources of nutrients in the Mississippi
Atchalfalalya River Basin, White House Office of Science and Technology Policy Committee on
Environmental and Natural Resources Hypoxia Work Group (1999).

C. DES MOINES WATER WORKS & NITRATE POLLUTION

69. Des Moines Water Works is an independently operated, municipal water utility
providing drinking water to approximately 500,000 lowans. It is the largest water utility in lowa.

70.  Des Moines Water Works began operating as a municipal water utility serving the
Des Moines metro area in 1871 and since that time has obtained water from the Raccoon River
for use as a public water supply.

71. Des Moines Water Works seeks to operate with fiscal discipline while delivering
superior quality water in reliable quantities.

72. Des Moines Water Works primarily obtains its raw water supply from the
Raccoon and Des Moines Rivers by means of direct river intake and by access to shallow alluvial
aquifers and surface waters recharged by the rivers.

73.  Des Moines Water Works takes water from the Raccoon River and sources
influenced by the Raccoon River pursuant to a permit issued by IDNR pursuant to lowa Code §
455B.261 et seq.

74. Des Moines Water Works’ treatment plants and real estate are located in central
lowa approximately 100 miles from the Drainage Districts.

75. Des Moines Water Works maintains and utilizes three treatment plants: Fleur
Drive Treatment Plant (the “Fleur Plant”), LD McMullen Treatment Plant at Maffitt Reservoir

(the “McMullen Plant”), and its newest plant is at Saylorville Reservoir (the “Saylorville Plant”).

14

Case 5:15-cv-04020-DEO Document 2 Filed 03/16/15 Page 14 of 52



76. The Fleur Plant has the capacity to pump 75 million gallons of water per day, the
McMullen Plant 25 million gallons per day, and the Saylorville Plant 10 million gallons per day.

7. The main source of water at the McMullen and Saylorville Plants is shallow
groundwater collected from the Raccoon River by wells located along the river. Course sand and
gravel filter the groundwater and naturally remove river sediment prior to treatment.

78. In addition to shallow groundwater, the McMullen plant also relies on a river—
influenced surface water source originally created as quarry pit, and known within Des Moines
Water Works as “Crystal Lake.” Crystal Lake is managed to provide reduced nitrogen water
through natural biologic processes.

79.  The Dale Maffitt Reservoir is a 200 acre man-made lake located at the
intersection of Polk, Warren, Dallas, and Madison Counties, used as an emergency backup water
source with a potential to provide 1.3 billion gallons to the McMullen Plant.

80.  The main sources of water at the Fleur Plant are the Raccoon River and Des
Moines River through direct intake and an infiltration gallery laid underground along the banks
of the Raccoon River.

81.  The infiltration gallery is an underground collection system that has been in use
since the late 1880s. The gallery system consists of a long series of pipes that run parallel to the
Raccoon River roughly 32 feet below surface grade. Water from the Raccoon River collects in
the pipes and the water benefits from the bankside filtration which removes much of the solid
and suspended matter present. Water from the Raccoon River is also diverted to a series of
constructed ponds that lie above the gallery which saturates the soil structure and increases water
yield.

82.  Permanent direct intakes on the Raccoon and Des Moines River supplement the

15

Case 5:15-cv-04020-DEO Document 2 Filed 03/16/15 Page 15 of 52



infiltration galleries’ supply of source water to the Fleur Plant.

83.  Except for an initial pretreatment step the water treatment process at the Fleur and
the McMullen Plant is similar.

84.  Atthe Fleur Plant and at the McMullen plant when surface water is used,
powdered activated carbon is applied to the river or surface water to reduce dissolved organic
matter resulting from decayed leaves and vegetation in addition to agricultural and municipal
wastewater discharges.

85.  The next step in the water treatment process is lime softening which ameliorates
the water’s hardness and kills viruses. Next the water is filtered through sand and gravel to
remove all particles.

86.  When nitrate levels are unusually high, a fraction of water at the Fleur Plant
undergoes an ion exchange process and is blended with post-filtered water to stay safely below
the nitrate health standard. Water at the McMullen Plant can be blended with nitrate-free water
from Maffitt Reservoir to remain below the MCL standard when needed.

87.  The final step in the water treatment process at the Fleur and McMullen Plants is
the addition of fluoride to help prevent dental cavities and chlorine to disinfect the water.

88.  The water treatment process at the Saylorville Plant relies on different
technologies than the McMullen Plant or Fleur Plant.

89.  Atthe Saylorville Plant, water pumped from collector wells undergoes a pre-
treatment step to oxidize and remove iron and manganese. After pre-treatment, the water is
passed through ultra-filtration which removes any non-dissolved particles and then through
reverse osmosis filtration. The final step in the process is the addition of fluoride, chlorine to

disinfect the water, and sodium hydroxide to adjust the pH. Unlike the other plants the

16

Case 5:15-cv-04020-DEO Document 2 Filed 03/16/15 Page 16 of 52



Saylorville Plant does remove nitrate but has far more limited treatment capacity.

90.  Throughout the treatment process at each of the three facilities, Des Moines
Water Works’ state certified laboratory staff performs fifty to one hundred tests each day to
ensure the highest quality water is produced. An additional series of tests on the untreated water
sources allows Des Moines Water Works plant operators and laboratory staff to select the river
source that has the highest quality water before it enters the plants.

91.  The mix of raw water sources and treatment plant options available to Des
Moines Water Works allow Des Moines Water Works to manage its sources of water to create
the highest quality water and to meet water quality standards under many conditions that it
encounters.

92. Despite constant monitoring and advanced treatment technologies the nutrient
levels in Des Moines Water Works source water have necessitated greater protections,
particularly when water demand is high or nitrate concentrations are high, or both.

93. In 1991, faced with increasing levels of nitrate in its source water, Des Moines
Water Works constructed the world’s largest ion exchange facility to remove nitrate from its
finished water.

94.  The nitrate removal facility became operational in 1992.

95.  Atacost of $4.1 million, the nitrate removal facility was designed to operate on
an as needed basis with a maximum capacity of 10 million gallons per day and a cost of up to
$7,000 per day to operate.

96. From 1995 to 2005, the nitrate removal facility operated over 500 days.

97. In June of 2005, the utility again nearly violated the nitrate standard when the

level of nitrate in the Raccoon River exceeded 10 mg/L for over 94 days concurrent with high

17

Case 5:15-cv-04020-DEO Document 2 Filed 03/16/15 Page 17 of 52



water demand. This near violation precipitated an extensive review of long-term flow and nitrate
data for the Raccoon River. USGS flow data dating back to 1919 along with nitrate data
generated from Des Moines Water Works testing laboratory dating to 1931 provided a data
source to evaluate the relationship between water discharge and flow and nitrate levels. Nitrate-
nitrogen patterns in the Raccoon River Basin related to agricultural practices.” J.L. Hatfield,
L.D. McMullen, & C.S. Jones, J. of Soil and Water Conservation vol. 64, no. 3, 190-199 (2009).

98.  Since the 1970s, the concentration of nitrate in the Raccoon River at Des Moines
Water Works intake points has steadily increased as depicted in Exhibit 3.

99.  From 1995 to 2014, nitrate concentrations in the Raccoon River at the Des
Moines Water Works intake points exceeded the 10 mg/L standard for drinking water at least
1,636 days or 24% of the time. From 1995 to 2014, the nitrate removal facility has operated a
total of 673 days with protracted use in 1995, 1998, 1999, 2001, 2002, 2003, 2005, 2006, and
most recently 2013, 2014, and 2015.

100. In 2013 and 2014, persistent peaks in nitrate levels reached record highs with the
Raccoon River reaching 24 mg/L and the Des Moines River reaching 18.6 mg/L.

101.  Inthe summer of 2013, the nitrate load in Des Moines Water Works’ raw water
supply in one week was greater than the entire nitrate load in 2012. In order to comply with the
Safe Drinking Water Act, Des Moines Water Works was forced to rely on its nitrate removal
facility for 74 days during peak demand in the summer, when customer demands average 80
million gallons daily.

102. A voluntary conservation request was issued in the summer of 2013 in order to
control demand, and Des Moines Water Works expended over $500,000 to treat the source water

burdened by excessive nitrate levels.

18

Case 5:15-cv-04020-DEO Document 2 Filed 03/16/15 Page 18 of 52



103. In 2014, despite a difference in both average temperature and precipitation from
2013, the nitrate load in Des Moines Water Works’ water supply was again record setting.

104.  InJuly 2014 the average nitrate concentration in Des Moines in the Raccoon
River was 11.98 mg/L, the 3rd highest average in the last forty years. Similarly, in September,
October, November, and December 2014, the average nitrate concentration was 11.89 mg/L,
13.23 mg/L, 13.43 mg/L and 12.56 mg/L respectively.

105. On December 4, 2014, Des Moines Water Works had to again rely on its nitrate
removal facility and continuous use of the facility was required as nitrate concentrations
continued to exceed safety standards until March 10, 2015. The continuous operation for a total
of 96 days is the longest in the history of the facility’s operation during the winter season.

106. Due to its age and the limited capacity of the existing nitrate removal facility, Des
Moines Water Works anticipates that it will need to design and construct a new nitrate removal
facility with a 50 million gallon per day capacity at a capital cost of between $76 million and
$183.5 million before 2020. Operation and maintenance costs will be in addition to the initial
estimated capital cost.

107. Nitrate discharged into the Raccoon River watershed is a permanent, physical
invasion of and impairment to Des Moines Water Works’ real estate and its right to withdraw
water from the Raccoon River.

D. DRAINAGE DISTRICTS GENERALLY

108.  There are approximately 3,000 drainage districts, including the ten named
Drainage Districts, which are primarily concentrated in the Des Moines Lobe, generally
paralleling the Raccoon and Des Moines River watersheds.

109. Drainage in lowa began in the 1800s when early settlers found the region to be

19

Case 5:15-cv-04020-DEO Document 2 Filed 03/16/15 Page 19 of 52



nearly uninhabitable due to the swampy landscape resulting from glaciers previously covering
the state which melted to form a prairie pothole region in the Des Moines Lobe.

110. The settlers realized that with the help of artificial drainage the soil found under
the wetlands was ideal for cultivation. Under the Swamp Land Acts enacted in the middle of the
19th century to encourage drainage and development of wetlands for agricultural purposes,